


I 

 

 

 

CONFERINȚA TEHNICO - ȘTIINȚIFICĂ 

 

 

PERFORMANȚA ÎN SERVICIILE  

DE APĂ - CANAL 

 

 
INFRASTRUCTURA URBANĂ, REȚELE URBANE, 

MANAGEMENT 

 

 

 

 

16 - 18 IUNIE 2014 

 

 

Palatul Parlamentului - București 

România 

 

 

 

 

Editura ARA 

 



II 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

Descrierea CIP a Bibliotecii Naţionale a României 

PERFORMANŢA ÎN SERVICIILE DE APĂ-CANAL. Conferinţă internaţională (2014 ; 

Bucureşti) 

        Conferinţa tehnico-ştiinţifică Performanţa în serviciile de apă-canal : 16-18 

iunie 2014 : Palatul Parlamentului - Bucureşti, România ; coord.: Felix Stroe, 

Eugenia Demetrescu, Ioan Bica. - Bucureşti : Editura ARA, 2014 
[...]
3. “GIS sisteme informatice geografice – fundamente practice”, Mircea Badut, Ed. Albastra 

4. Studiul de fezabilitate ,,Extinderea si reabilitarea sistemelor de apa si Apa uzata din regiunea 

Turda si Campia Turzii 2007-2013’’, MVV Energie AG  

5. http://www.mebo-distribution.ro/convertizoare-de-frecventa.html 

6. Principii de realizare a sistemelor SCADA pentru controlul furnizarii agentului termic si al apei 

in sectoarele urbane’’, Mircea Risteiu, Editura Univesitas, Petrosani, 2000. 

 

 

 

 

 

 

 

 

 

 

 



  

 

 

 

 

 

 

 

 

 

 

Headquarters 

St.Drumul Podu Dambovitei  

no. 71-73, district 6, postal cod 060652, Bucharest, Romania 

Tel; +4 021 410 03 77, Fax. +4 021 410 05 75, e-mail: ecoind @incdecoind.ro, 

www.incdecoind.ro 

 

 

Who we are? 

National Research & Development Institute for Industrial 
Ecology  

Over 30 years of experience in the environmental research! 
What are we doing? 
Performing applied research and providing environmental services related to 
pollution control and monitoring of: 
► Water /waste water 
► Soil 
► sludge& waste  
 
► air (emissions, imissions)dispersion charts 

 
Assessment of industrial pollution and environmental risk; 
Waste management studies; 
Development/optimization of water/waste water treatment plants; 
Development of technologies for sludge processing, recovery of useful elements 
and further valorization; 
Training in the field of quality and environment management 
How we do succeed? 
Our experienced, multidisciplinary specialized and dedicated researchers holding 
PhDs and Master Degrees in various scientific fields, using modern equipment 
and methods are the key elements of our success on the market. 
 
Promptness and quality of the work 
Strategic partnerships 
Internationalization 
 
QMS - (ISO 9001:2008 and ISO 14001:2004);  
RENAR accreditation -  SR EN ISO 17025:2005, for the Testing Laboratories of the 
Pollution Control Department and SR CEN/TS 15675:2009 for measurement of 
pollutants emissions ;  
Attestation by the Ministry of Health for sampling and monitoring of drinkable 
water. 
 
Our main beneficiaries 
Industry (oil & gas, refinery, mining, steel, food & beverage, pharmaceutical,……) 
Water and waste water operators 
Animal Farms 
Local/regional /national authorities 
 
 

www.incdecoind.ro 



 



C o n f e r i n ţ a  T e h n i c o - Ş t i i n ţ i f i c ă  

P e r f o r m a n ț a  î n  s e r v i c i i l e  d e  a p ă - c a n a l  

 

47 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECȚIUNEA  V 
 

MANAGEMENT. INFRASTRUCTURA 

URBANĂ 
 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 



C o n f e r i n ţ a  T e h n i c o - Ş t i i n ţ i f i c ă  

P e r f o r m a n ț a  î n  s e r v i c i i l e  d e  a p ă - c a n a l  

 

48 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



C o n f e r i n ţ a  T e h n i c o - Ş t i i n ţ i f i c ă  

P e r f o r m a n ț a  î n  s e r v i c i i l e  d e  a p ă - c a n a l  

 

49 

 

 

 

Carbon footprint study for wastewater treatment plant 
 

 

Elena Presură* și Lăcrămioara Diana Robescu ** 

 

 

* Student anul IV, Universitatea POLITEHNICA din București, Facultatea de Energetică – specializarea 

Ingineria și Protecția Mediului în Industrie 

(E-mail: elena.presura@gmail.com) 

** Profesor, Universitatea POLITEHNICA din București, Facultatea de Energetică 

(E-mail: diana.robescu@upb.ro) 
 

 

Rezumat 

Lucrarea prezintă calcul amprentei de carbon pentru Stația de Epurarea a Apelor Uzate Constanța Sud, 

utilizând date măsurate în stație pentru consumurile energetice și cantitățile de nămol rezultate și tratate în 

metantancuri.. Au fost luate în considerare atât emisiile de gaze cu efect de seră on-site, cât și off-site. S-a 

obținut o ampreta de carbon de 0.151 kgCO2-e/m
3
, raportat la debitul de apă uzată tratat. Principalele 

contribuții le au treapta de epurare biologică, tratarea anaerobă a nămolului și consumul energetic. 

 

 

Cuvinte cheie 

Amprenta de carbon , emisii GHC, epurarea apelor uzate 
 

 

1. INTRODUCTION 

 

Carbon footprint represents the total quantity of greenhouse gases emitted by one activity in one 

financial year or on a lifetime of a product or service, [11].  

Water sector is a potential source for greenhouse gas (GHG) emissions. Due to climate change and 

environmental impact concerns , evaluation of GHC emissions from wastewater treatment became a 

subject of great interest. Degrémont and Lyonnaise des Eaux developped a freely accessible website 

related to carbon footprint of water activities: www.lifecarbontool.com, [10]. 

There are previous studies that have been devoted to carbon footprint for wastewater treatment 

plant. RTI International ,[7], published a technical document that describes methods for estimation 

of GHC emissions from biological processes. Suwanteep, [9], evaluated carbon footprint form 

activated sludge plant and proposed a way to reduce it by the 9control of microbial density (MLSS) 

in aeration tank at optimized concentration. Snip, [8], used model created by Bridle Consulting for 

the estimation of GHC emissions of WWTP and Petersen matrix to create a dynamic model. M. 

Knosby et al., [3], analyzed the GHC of alternatives considered for the project of a WWTP 

expansion and discussed ideas for reducing the overall carbon equivalent impact of wastewater 

facility expansions. Also, the GHC emissions were quantified related to wastewater process 

components.  

In this paper GHC emissions and carbon footprint are evaluated for WWTP Constanta South, based 

on the model of Swanteep, [9]. Power consumption, transportation and biological process are taken 

into account. 

 

2. GLOBAL WARMING POTENTIAL (GWP) AND GHC EMISSIONS OF 

WASTEWATER TREATMENT PLANT 

 

The carbon footprint is formed from the sum of two parts: primary footprint and secondary 

footprint: 



C o n f e r i n ţ a  T e h n i c o - Ş t i i n ţ i f i c ă  

P e r f o r m a n ț a  î n  s e r v i c i i l e  d e  a p ă - c a n a l  

 

50 

 

 

 

 Primary footprint represents the total amount of CO2 direct emissions resulted from the 

burning process of fossil fuels in which are included the energy consumption and 

transportation. If we want to reduce the carbon footprint we act directly on primary 

footprint; 

 Secondary footprint represents a measure of indirect CO2 emissions from whole cycle of 

life of products that we use, the production and distribution of them. 

Greenhouse effect is the warming of the atmosphere caused by reflected radiations from the earth. 

This effect determines a stable temperature of the land surface. Comparison of potentials of global 

warming related to gas emissions for different processes is made by the base of Global Warming 

Potential indicator recommended by Society of Environmental Toxicology and Chemistry 

(SETAC), [4]. 

This indicator is defined by Intergovernmental Pannel on Climat Change (IPCC) by being the 

integral on a time interval given by the variation of the energy exchange, generated from injection 

of 1kg of gas in the atmosphere, [4].  

In conclusion, the GWP indicator compares the instant emission of 1kg of gas with emission of one 

kg of carbon dioxide considered as a reference (the global warming potential of 1 kg of carbon 

dioxide is considered uniform). The carbon footprint is expressed in kilograms or tons of CO2 

equivalent (CO2-e). Converting all greenhouse gases into CO2 we can sum up the impact of 

different greenhouse gases types. 

The main greenhouse gases which are included in carbon footprint calculations are: carbon dioxide 

(CO2), methane gas (CH4), nitrous oxide (N2O), water vapors (H2O), Chlorofluorocarbon derivates 

chlorodifluormethane (CFC, HCFC), ozone (O3), carbon monoxide (CO), volatile organic 

compounds (COV).  

Determination of GWP for a system is realised by adding of elementar potentials of greenhouse 

gases of each gas that compose the gas stream of the system, multiplied with the appropriate 

amount of each component, [4]: 

 

 GWPi  - global warming potential for element „i” from gas stream  [kg CO2 

equivalent]; 

  mi – quantity of element „i” [kg/functional unit]; 

Main gases that participates directly in the formation of greenhouse effect are: carbon dioxide (CO2) 

and methane (CH4). 

Wastewater treatment plants are sources of greenhouse gases like methane (CH4), nitrous oxide 

(N2O) and carbon dioxide (CO2). 

In Table 1 are presented the global warming potential values of the main GHC, on a 100 years base, 

so that it takes to a molecule to be dislocated into the air. 

 

Tabel 1. Global Warming Potential values 

Gas Chemical Formula GWP 

Carbon Dioxide CO2 1 

Methane CH4 21 

Nitrous Oxide N2O 310 

 

Carbon emisions leads to climatic variations, only if they result from burning of the fosil fuels used 

for electrical energy that runs the plant. In the same time carbon dioxide can result also from 

removal of dissolved organic substances from wastewater. 

Nitrous oxide is issued from the nitrification/denitrification processes of removing the nitrogen 



C o n f e r i n ţ a  T e h n i c o - Ş t i i n ţ i f i c ă  

P e r f o r m a n ț a  î n  s e r v i c i i l e  d e  a p ă - c a n a l  

 

51 

 

 

 

from wastewater. Since the nitrous oxide is a gas with a GWP 300 times bigger than carbon dioxide 

it can be considered that this gas contribute massive to carbon footprint of a wastewater treatment 

plant. 

Methane has a GWP of 21 kg CO2-e. This is issued in that parts of the plant where anaerobic 

conditions prevail, such as anaerobic sludge stabilization process. 

In Fig.1 there are presented direct GHC emissions from WWTP. 

 
Fig 1. Direct emissions from wastewater treatment (source: 

http://cdn2.iwahq.info/Document/Presentation_Frijns.pdf )  
 

3. DESCRIPTION OF THE WASTEWATER TREATMENT PLANT CONSTANTA 

SOUTH 

 

Wastewater treatment plant (WWTP) Constanta South is situated in the southern part of the city 

Constanta, in the industral area. This plant treats 60% of wastewater volume, including the water 

from the rainwater sewer system of the city Constanta, the second largest city of Romania and one 

of the important international ports. 

The treatment proccess is mechanical-biological, on two lines, with conventional biological stage 

with activated sludge and mesophilic anaerobic biological stabilization of resulted sludge. In Table 

2 there are presented design and discharge parameters for wastewater treatment plant. 

 

Table 2. Design and discharge parameters for WWTP Constanta South 

Design Parameters: 

 Capacity: 461000 PE 

 Qmax,day: 276480 m
3
/day 

 Qmax,hour: 3680 l/s 

 Organic loading – BOD5: 31.4     tons/day 

 Solid substances loading – MSS: 41.2 tons/day 

Discharge Parameters: 

 BOD5: 25 mg/l 

 TSS: 35 mg/l 

 Ntot: 10 mg/l 

 Ptot: 1 mg/l 



C o n f e r i n ţ a  T e h n i c o - Ş t i i n ţ i f i c ă  

P e r f o r m a n ț a  î n  s e r v i c i i l e  d e  a p ă - c a n a l  

 

52 

 

 

 

 
Fig 2. Plane view of WWTP Constanta South 

(source: http://constantasimplicity.files.wordpress.com/2012/11/zc-constanta-sud-4.jpg ) 

Processes developed in the mechanical stage: 

 fine and coarse screening; dehydration, compactation and conteinerization of debris; 

 grit removal, dehydration, conteinerization; 

 greases separation using flotation, grease storage; 

 primary sedimentation; primary sludge extraction and pumping into the sludge 

treatment line; 

Processes developped in the biological stage - conventional activated sludge process: 

 activated sludge bioreactor; 

 secondary sedimentation  

 sludge recycling in the aeration tanks; 

 pumping excess activated sludge into the sludge treatment line; 

Sludge resulted from wastewater treatment is centrifugal thickened, mezofile anaerobic treated and 

centrifugal dewatered. The treated sludge is conveyed and stored outside the city at Luminita Depot. 

The wastewater treatment plant is under rehabilitation program in order to include advanced 

treatment for nutrients removal, UV disinfection and co-generation using biogas from anaerobic 

treatment of sludge. 

 

4. CARBON FOOTPRINT CALCULATION FOR WWTP CONSTANTA SOUTH 

 

In order to determine the carbon footprint for WWTP Constanta South, the following GHC 

emissions are taken into account, [9]: 

- GHC emissions from biological processes 

- GHC emissions caused by the energy consumption in WWTP 

- GHC emissions from sludge treatment 

- GHC emissions from degradation of the remaining constituents in the effluent 

- GHC emissions from transport of solid waste 

 

 

 

 

 



C o n f e r i n ţ a  T e h n i c o - Ş t i i n ţ i f i c ă  

P e r f o r m a n ț a  î n  s e r v i c i i l e  d e  a p ă - c a n a l  

 

53 

 

 

 

GHC emissions from biological processes 

The biological process in WWTP Constanta South is conventional activated sludge with a total 

GHC emissions calculated according to Cakir and Stenstrom model, [1]: 

 
where: 

 - production factor of CO2 in the aerobic process with activated sludge 

 - the amount of O2 needed for the process with  

Q - average daily flow, m
3
/zi 

 – influent BOD5, mg/l 

 – effluent BOD5, mg/l 

 - the biomass decayed per day: 

 - observed biomass yield 

 - biomass yield  

- degradation rate of BOD5 

 - sludge retention time for conventional activated sludge process, 10 d 

 

GHC emissions caused by the energy consumption in WWTP 

 

Power supply of the wastewater treatment plant (WWTP) Constanta Soth is on two medium voltage 

lines 20 kV, which enters the station through a transformation point. From the two lines other five 

points of transformation are powered. Each point of transformation is provided with two step down 

voltage transformers 20kV/400V, exception is the main transformer which is provided with other 

three transformers. 

The power consumptions of WWTP Constanta South during 2008 -2012 years are presented in 

Table 3, [5]: 

 

Tabel 3. The power consumptions of WWTP Constanta South  

MWh/month jan feb mar apr may jun jul aug sep oct nov dec 

2008 527 473 503 488 464 478 498 503 566 538 475 518 

2009 511 442 499 482 486 469 485 589 522 514 477 490 

2010 497 432 510 474 512 490 489 510 472 485 456 478 

2011 482 462 471 422 441 442 524 559 558 585 505 511 

2012 524 478 509 468 444 455 508 536 475 464 475 490 

 



C o n f e r i n ţ a  T e h n i c o - Ş t i i n ţ i f i c ă  

P e r f o r m a n ț a  î n  s e r v i c i i l e  d e  a p ă - c a n a l  

 

54 

 

 

 

 
Fig 3. The electricity consumption of WWTP Constanta South  

 

GHC emissions from energy consumption of the wastewater treatment system is calculated by 

energy requirement of a wastewater treatment plant (kWh): 

 
 

 

GHC emissions from anaerobic sludge treatment 

GHC emissions from anaerobic treatment are calculated using Bridle model, [8], taking into 

account that the flowrate of the sludge (both primary and secondary sludge after thickening) that 

enters into digestors is 0.24 tons/day, [6], out of that aproximately 65% is volatile fraction, i.e. 

6.656 tons/day.  

Total GHC emissions from sludge treatment are 11809.1 . 

 

GHC emissions from degradation of the remaining constituents in the effluent 

 

 
where  - amount of volatile solid suspensions in the effluent 

 

GHC emissions from transportation of solid waste 

 

 
 

 



C o n f e r i n ţ a  T e h n i c o - Ş t i i n ţ i f i c ă  

P e r f o r m a n ț a  î n  s e r v i c i i l e  d e  a p ă - c a n a l  

 

55 

 

 

 

Taken into consideration the above calculations, the total carbon footprint of the WWTP Constanta 

South is  or 0.15 kgCO2-e/m
3
, normalized with the influent wastewater flowrate. 

In Table 4 there are presented results from the other authors regarding carbon footprint of 